

Certificate of Test

Korea Institute of Footwear &
Leather Technology

Address : 152, DangGamSeo-Ro,
BusanJin-Ku, Busan, Korea
Tel.:(051)897-9701~4,FAX:(051) 897-9766

Certificate No.: T-16-2165-3

Page(1)/(1)Pages



1. Client

- Name : CP SYSTEM CO., LTD.
- Address : 27-37, JEONGGWANSANGGOK 1-GIL, JEONGGWAN-EUP, GIJANG-GUN, BUSAN, KOREA

2. Reception Date: DEC . 26 , 2016

3. Completion Date: DEC . 28 , 2016

4. Use of Report : SUBMISSION TO BUYER

5. Test Sample : FLEXIBLE TUBE (PAH-22U)

6. Test Results :

TEST ITEM	UNIT	R E S U L T S	TEST METHOD
Color fastness to Light (U-V Test)	grade	5	ASTM D 1148-88 300 W, 10 inch, (40±1) °C, 24 h

- Color fastness to Light (U-V Test) -

Korea Institute of Footwear & Leather Technology

